
 

 

Ministry of the Environment, 
Conservation and Parks  
 
Barrie District 
 
1201‐54 Cedar Pointe Drive 
Barrie ON  L4N 5R7 
Tel:  (705) 739‐6441 
1‐800‐890‐8511 
Fax: (705) 739‐6440 

Ministère de l’Environnement, de  
la Protection de la nature et des Parcs 
 
District de Barrie 
 
1201‐54 chemin Cedar Pointe 
Barrie ON  L4N 5R7 
Tél:      (705) 739‐6441 
1‐800‐890‐8511 
Téléc:  (705) 739‐6440 
 

 

September 4, 2020 
 
Attention:  John Pinsent Chief Administrative Officer 
 
Re:   2020 Drinking Water Inspection Report 
      South Ramara Drinking Water System  
 
Please find enclosed the Ministry of the Environment, Conservation and Parks Inspection 
Report for South Ramara Drinking Water System (Water Works # 220010681).  The physical 
inspection process took place on July 14, 2020. 
 
The primary focus of this inspection is to confirm compliance with Ministry of the Environment, 
Conservation and Parks legislation and authorizing documents, as well as evaluating 
conformance with Ministry drinking water-related policies and guidelines during the inspection 
review period.  
 
No issues of non-compliance were identified in the inspection.  No Provincial Officer’s Orders 
were issued in conjunction with this inspection.  
 
In order to measure individual inspection results, the Ministry has established an inspection 
compliance risk framework based on the principles of the Inspection, Investigation and 
Enforcement Secretariat and advice of internal/external risk experts.  The Inspection Summary 
Rating Record (IRR), included as Appendix A of this inspection report, provides the Ministry, the 
system owner and the local Public Health Units with a summarized quantitative measure of the 
drinking water system’s annual inspection and regulated water quality testing performance.  
If you have any questions or concerns regarding the rating, please contact Sheri Broeckel, 
Drinking Water Supervisor at (705) 739-6386. 
 
If you have any questions regarding the inspection report please feel free to contact the 
undersigned at (705) 716-5655. 
  
Sincerely, 
 
 
Laura Kent 
Water Inspector 
Provincial Officer 
Barrie District Office, Ministry of the Environment Conservation and Parks 
 
CC Medical Officer of Health, Simcoe Muskoka District Health Unit 
 Resources Technician/ Risk Management Official, Township of Ramara 
 Barrie District Office File, Ministry of the Environment, Conservation and Parks 

ValleyJe
Stamp



---
---
---
---

Ministry of the Environment, Conservation and Parks

SOUTH RAMARA  DRINKING WATER SYSTEM

Inspection Report

Site Number: 220010681
Inspection Number: 1-O72WM
Date of Inspection: Jul 14, 2020
Inspected By: Laura Kent



Ministry of the Environment, Conservation and Parks
Inspection Report

___________________________________________________________________________________________________________

___________________________________________________________________________________________________________________________
 

Report Generated for  kentla  on 04/09/2020 (dd/mm/yyyy) Page 2 of 16
Site #: 220010681
SOUTH RAMARA  DRINKING WATER SYSTEM
Date of Inspection: 14/07/2020 (dd/mm/yyyy) 



OWNER INFORMATION:
Company Name: RAMARA, THE CORPORATION OF THE TOWNSHIP OF
Street Number: 2297 Unit Identifier:
Street Name: HIGHWAY 12 Hwy
City: BRECHIN
Province: ON Postal Code: L0K 1B0

     CONTACT INFORMATION

Type: Operating Authority Name: Nick Leroux
Phone: (705) 484-5374 x248 Fax: (705) 484-0441
Email: nleroux@ramara.ca
Title: Overall Responsible Operator

Type: Owner Name: John Pinsent
Phone: (705) 484-5374 x222 Fax: (705) 484-0441
Email: jpinsent@ramara.ca
Title: Chief Administrative Officer

INSPECTION DETAILS:

Site Name: SOUTH RAMARA  DRINKING WATER SYSTEM
Site Address: 3001 SUNTRAC Drive BRECHIN ON L0K 1B0
County/District: RAMARA
MECP District/Area Office: Barrie District
Health Unit: SIMCOE MUSKOKA DISTRICT HEALTH UNIT
Conservation Authority:
MNR Office:
Category: Large Municipal Residential
Site Number: 220010681
Inspection Type: Announced
Inspection Number: 1-O72WM
Date of Inspection: Jul 14, 2020
Date of Previous Inspection: May 10, 2019

 COMPONENTS DESCRIPTION
______________________________________________________________________________________________________________________

Site (Name): MOE DWS Mapping
Type: DWS Mapping Point Sub Type:

____________________________________________________________________________________________________________________

Site (Name): RAW WATER
Type: Source Sub Type: Surface
Comments:
The Heritage Farm and Mara Shores Estate subdivisions obtain their drinking water from Lake Simcoe which is 
treated at the South Ramara Water Treatment Plant (WTP).  The raw water intake structure for the South Ramara 
WTP consists of a redwood intake crib in approximately 3 metres of water located 80 metres from shore. An on shore



Ministry of the Environment, Conservation and Parks
Inspection Report

___________________________________________________________________________________________________________

___________________________________________________________________________________________________________________________
 

Report Generated for  kentla  on 04/09/2020 (dd/mm/yyyy) Page 3 of 16
Site #: 220010681
SOUTH RAMARA  DRINKING WATER SYSTEM
Date of Inspection: 14/07/2020 (dd/mm/yyyy) 

low lift pumping station, situated within a municipal easement on the Lake Simcoe shorefront, draws water from Lake 
Simcoe through a 150 millimetre diameter intake pipe. The intake pipe is equipped with a frazil ice cap, chlorine 
solution line, diffuser for pre-chlorination and zebra mussel control, and a raw water sampling line installed exterior to 
the ice cap. The low lift pumping station is a 1.8 metre diameter, 6.8 metre deep well with an average operational 
depth of 4.6 metres. The lift station is equipped with a manually cleaned inlet screen and two 3 kW submersible 
pumps, each capable of pumping 6.29 L/s at 18.9 metres Total Dynamic Head (TDH). Raw water is conveyed by the 
low lift pumps to the treatment facility, where water taking is measured by an electromagnetic flow measuring device 
prior to chemical injection and treatment. The low lift pumps alternate duty on each start-up, which are controlled by 
the level of the treated water reservoir at the plant.    

____________________________________________________________________________________________________________________

Site (Name): TREATED WATER
Type: Treated Water POE Sub Type: Pumphouse
Comments:
The South Ramara Water Treatment Plant is a surface water treatment facility with chemically assisted filtration.
Raw water is dosed with sodium hypochlorite and poly aluminum chloride.  The pre-chlorination system consists of a 
50 litre chemical solution storage tank and a chemical metering pump with a rating of 7.5 litres/hour at 150 pounds 
per square inch (psi).  The coagulant system consists of a 380 litre chemical solution storage tank and two chemical 
metering pumps (one duty, one standby) each with a rating of 2.1 litres/hour at 150 psi.  The chemical metering 
pumps for both the pre-chlorination and coagulant dosing systems are interlocked with the low lift pump starter to 
start injecting at the same time that the low lift pumps begin pumping water.  In addition, a three stage inline static 
mixer is installed within the raw water header downstream of the chemical injection points to provide flash mixing of 
the coagulant prior to flocculation and the treatment units. The post-chlorination system consists of a 100 litre 
chemical solution storage tank and two chemical metering pumps each with a rating of 0.59 litres/hour at 126 pounds 
per square inch (psi) equipped with an automatic switchover mechanism. 
In addition to pre-chlorination and coagulation, a pH adjustment system consisting of a 340 kilogram stainless steel 
refillable storage cylinder containing liquefied carbon dioxide (CO) gas and a wall mounted metering panel equipped 
with an actuated control valve and bypass piping, gas feed flowmeter, filter, CO gas pressure regulator, and isolating 
manual ball valves are installed to inject CO gas into the raw water prior to the treatment units, to lower the pH, if 
required.  
Two filtration units, each rated for a maximum capacity of 387 cubic metres/day, are utilized.  A US Filter WaterBoy 
133 (Filter #1) was installed in 2005 as part of the upgrades to duplicate the existing Neptune Microfloc WaterBoy 
Model WB-133 (Filter #2). Each package treatment unit consists of a flocculation tank, a settling tank, and a media 
filter. After an approximate detention time of 35 minutes in the flocculation tank, water overflows into the settling tank. 
The settling tank consists of horizontal tube settlers, and a sump pipe that is used for backwashing and the 
prevention of overflows. Settled water then flows through the filter media. Both filters are equipped with granular 
activated carbon, sand and gravel. The water is drawn through the filter media by a 1.5 kilowatt (kW) effluent pump 
that is controlled by an on/off float switch. A second float switch regulates the amount of water being filtered. The 
media filters are backwashed manually approximately once a week or more if necessary. The backwash cycle uses a 
5.6 kW pump to draw water from the clearwell and flush the filter media. Backwash water overflows from the filter 
tank into the sedimentation tank and the sump pipe lowers the water level in the sedimentation tank to allow the 
settling tubes to be hosed off manually. Water from the backwash process is drained from near the bottom of the 
sedimentation tank, and discharged to a backwash water storage facility which overflows to Lake Simcoe.  Upon 
completion of a backwash, a filter-to-waste cycle is initiated. Two continuous on-line turbidimeters are installed and 
separately supplied with continuous samples from each of the filter effluent lines. Each of the analysers are equipped 
with signal outputs connected to a data logging device and an auto dialer for continuous monitoring and reporting 
purposes.  A primary disinfection system consisting of a 100 litre sodium hypochlorite solution storage tank and two 
sodium hypochlorite metering pumps (one duty, one stand-by) complete with 4-20 mA control, automatic switchover 
and contact output for alarm notification of duty pump failure injects sodium hypochlorite into the filtered water line 
prior to entering the clearwells. The injection rate is flow paced.
Chemically dosed water is discharged into the two above ground clearwells located in the building. Clearwell #1 has 
an approximate operating volume of 104 cubic metres and Clearwell #2 has an approximate operating volume of 72 
cubic metres. These clearwells are designed and operated in series to provide a minimum chlorine contact volume of 
35 cubic metres at all times.  In the event that the low reservoir level falls below 35 cubic metres an Operator is called



Ministry of the Environment, Conservation and Parks
Inspection Report

___________________________________________________________________________________________________________

___________________________________________________________________________________________________________________________
 

Report Generated for  kentla  on 04/09/2020 (dd/mm/yyyy) Page 4 of 16
Site #: 220010681
SOUTH RAMARA  DRINKING WATER SYSTEM
Date of Inspection: 14/07/2020 (dd/mm/yyyy) 

and the high lift pumps lockout.  
Two 7.5 kW (10 HP) high lift pumps deliver the water from the clearwell to the distribution system. One pump 
operates on continuous duty, while the other is on standby. The duty pump maintains line pressure of 620 kPA (90 
psi). If it cannot keep up with the water demand, and the pressure drops to approximately 310 kPA (45 psi), the 
backup pump will engage to assist. 
Water discharging from the clearwells is monitored by on-line turbidity and chlorine analysers that have signal outputs
connected to a data logging device and an auto dialer for continuous monitoring and alarming purposes.  The water 
for these analysers is drawn continuously by a pump to ensure that the water is being drawn from a location that 
represents the point at which CT is being achieved.
The South Ramara Water Treatment Plant has been equipped with a standby 47 kW propane powered generator 
capable of operating the entire treatment plant in the event of a power failure.

____________________________________________________________________________________________________________________

Site (Name): DISTRIBUTION (WATER INSPECTION)
Type: Other Sub Type: Other
Comments:
The South Ramara water treatment plant is designed to service 76 residential lots in the Heritage Farm water 
distribution system, 36 residential lots in the Mara Shores Estates water distribution system, 8 lots on Furniss 
Crescent, and 5 residential lots on Florida Avenue.   
The distribution system is comprised of 4 inch and 6 inch poly-vinyl chloride (PVC) water mains, isolation valves, fire 
hydrants, two designated sample stations and the former Mara Shores pumphouse which serves as a distribution 
sampling location and has a continuous chlorine analyser installed which is connected to the SCADA system.  The 
fire hydrants have been installed for distribution system maintenance purposes only as the system is not designed for
fire protection.
There are no known designated facilities serviced by the South Ramara Drinking Water System.    

____________________________________________________________________________________________________________________



Ministry of the Environment, Conservation and Parks
Inspection Report

___________________________________________________________________________________________________________

___________________________________________________________________________________________________________________________
 

Report Generated for  kentla  on 04/09/2020 (dd/mm/yyyy) Page 5 of 16
Site #: 220010681
SOUTH RAMARA  DRINKING WATER SYSTEM
Date of Inspection: 14/07/2020 (dd/mm/yyyy) 



INSPECTION SUMMARY:

Introduction

• The primary focus of this inspection is to confirm compliance with Ministry of the Environment, 
Conservation and Parks (MECP) legislation as well as evaluating conformance with ministry drinking water 
related policies and guidelines during the inspection period. The ministry utilizes a comprehensive, multi-
barrier approach in the inspection of water systems that focuses on the source, treatment and distribution 
components as well as management practices.

This drinking water system is subject to the legislative requirements of the Safe Drinking Water Act, 2002 
(SDWA) and regulations made therein, including Ontario Regulation 170/03, "Drinking Water Systems" 
(O.Reg. 170/03).  This inspection has been conducted pursuant to Section 81 of the SDWA.

This report is based on a "focused" inspection of the system.  Although the inspection involved fewer 
activities than those normally undertaken in a detailed inspection, it contained critical elements required to 
assess key compliance issues. This system was chosen for a focused inspection because the system's 
performance met the ministry's criteria, most importantly that there were no deficiencies as identified in 
O.Reg. 172/03 over the past 3 years.  The undertaking of a focused inspection at this drinking water system
does not ensure that a similar type of inspection will be conducted at any point in the future.

This inspection report does not suggest that all applicable legislation and regulations were evaluated.  It 
remains the responsibility of the owner to ensure compliance with all applicable legislative and regulatory 
requirements.

The South Ramara Drinking Water System is a Large Municipal Residential drinking water system as defined by 
Ontario Regulation 170/03, and serves 104 service connections in the Heritage Farm and Mara Shores Estates 